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Embedded Antenna

for 2400 — 2500 MHz & 5150 — 5875 MHz

Version 1

ADV05-22058A

Electrical Specification

Frequency range

2400 MHz-2500 MHz

5150 MHz-5875 MHz

Gain =-5dBi

VSWR 2.0: 1 (max.)

Power handling | 2 W (cw)

Impedance 50 Ohm

Connector I-PEX

Cable ¢ 1.13 mm, Main antenna, Black ,360 mm

Environmental & Mechanical Characteristics

Temperature -10°C to +55°C
Humidity 95% @ 55°C
Weight 0.3g
Dimensions 31 x22 x4.5mm

Main Antenna
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Product Drawing
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NOTE
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Material Approval - Reflector (1/1)
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Material Approval - Connector (1/1)

A B Cc
|
ISSUE QT'Y ECN NO. REVISED DESCRIPTION DATE APPROVED
A 2 ECNAD409068 ADD LOW TOXICITY 2004.09.18
A 1 ECNAQO411099 CHANGE HOUSING MATERIAL 2004.11.27 JAMONS
(11.4)
N 2
© ;™M
TOXCITY I o
* \CONTROLLED - —

(10)

3.22—~

NOTES:
2.65 1.MATERIAL
A\ (1). HOUSING :PBT. UL94V—0.WHITE.
(2). CONTACT
PHOSPHOR BRONZE
GOLD PLATING O.1um MIN.
OVER NLCKEL 1.27um MIN.
SECT.M—M{10: 1) SECT.L—L(10:1) (3)- gﬁgggaogogl-%ﬁ;:
GOLD PLATING 0.05um MIN.
OVER NLCEL 1.27um MIN.
/_pLUG 2.MATING PARTNER PART NO.

1.78

:20279—001E-01
A\ 3.LOW TOXICITY REQUIREMENT(PLASTIC):

Cd<5PPM,Pb<100PPM,Hg<2PPM,Cr5+ <2PPM,
OTHERS MUST MEET EN71-3.
4.VENDOR: I-PEX(P /N: 20351—-111R-37).

COAXLAL CABLE—\ ~—4.7+£0.4—
L 1
\

'l

o
<
MATING 3
RECEPTACLE ISy SYMBOL| QT'y DESCRIPTION
P/N 20279-001E-01 P 0 CRITICAL DIMENSION
] 0 MAJOR DIMENSION
DRAWN DRAGON DRAWING NO. PL10190-024P
R NG GOLDEN BRIDGE ELECTECH e -
CHECKED JAMONS INC. UNIT mm
APPROVED JAMONS TITLE:  TERMINAL SCALE 6:1
CENERAL TOLERANCE: DESC: TERMINAL PAGE NO. 1 OF 1
>g:f:556:i[2)5 ANGLE=%£2 _— DATE 2004.05.28
>30~120=10.5 FILES:  R:\PART\P\PL10190-024P1.DWG.
A2
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Material Approval - Cable (1/1)
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Material Approval - Tape G4000 (1/2)

SONY

High-strength high-performance both-sided adhesive tape

G4000

Advantages

[ Both-sided adhesive tape containing base material with stronger
adhesion than conventional tape

[ Superior initial adhesiveness

[J This is the next generation of adhesive tape, whose impact on the
global environment is small, because, unlike conventional tape,
organic solvents are not used at coating.

Basie structure

Name Thickness
«——— Acryladhesive  (About 35 pm)

W[:’ «—— Nonwoven fabric  (About 40 um)

— Acrvl adhesive  (About 35 pm)

m «———  Release film (About 120 pm)

Specifications
Main component . . Adhesive thickness
of the adhesive Acrylic resin (incl. base material) 0.15 mm
Color Transparent and
colorless Shape Stamped products
Base material Nonwoven fabric Rolled products

Sony Chemicals Corporation
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Material Approval - Tape G4000 (2/2)

SONY

.. Peeling speed: 300 mm/min.
Characteristics

1. Peeling strength (180° peeling) 25 umPET
* Tape width: 20 mm
* Bonding condition: One stroke with 2 kg roller
* Leave the specimen for one day at room temperature. Adhesive with 20 mm width
* Atmosphere for measurement: 23°C £ 5°C, 65% £ 10%
* Peeling speed: 300 mm/min.

Adherend

Fig. 1 Measurement method for 180" peeling

* Backing material: 25 um PET —20

% 15 —
(N;‘QCITI) g 0
v
=
Adherend SUS ABS PS PP g * B
Lceling 16 8 141 13.0 993 ’ | | |
Strenglh . . . suUs ABS PS PP
. SUS304
2. Tenacity

* The area of tape attached: 25 x 25 mm

* Adherend: SUS304 Adhesive sample:

* Bonding condition: One stroke with 2 kg roller 25 %25 mm

* Load: 1 kg Backing material:

* Measure the gap (mm) after one hour. s

Weight: 1 kg‘
Measurement o 5 o
temperature 40°C 60°C 80°C Fig. 2 Measurement method of tenacity
Gap (mm) 0.3 0.4 0.6
3. Ball Tack (J. Dow method)
Ball Tack (Ball No.) Tto8
Note I'his report 15 based on our reliable experiments. However, it does not mean that the performance described in this report 1s guaranteed
Use the products imder your responsibility after sufficiently siudying the infended use and service condition of the products

Sony Chemicals Corporation
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Material Approval - PE Bag (1/1)
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Material Approval - CTN (1/2)

Part No: | B401-0061 |
REV.1 |
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Material Approval - CTN (2/2)

b L E R A R A S
HOE W

A #:

#o ok

# ¥

PO/NO..:

# H: AB # 18 kg/nd

£ #(g/m) ¥ & | BE®RAE(ef/m)
T 9 230 A 8.5
B = 100 A 0
AR Y 100 A 1.5
A 3= 100 A 0
KM 230 A 8.5
BMEF:  #ns e B

http:// www.smartant.com E-mail: service@smartant.com a‘smartAnt




PO RN 7 I T
SmartAnt Telecom Co., Ltd

Products Inspection Plan

Smartant P/N(z//#2%): ADV05-22058A Inspection Date(r #): 04/10/2009 |Doc No: PM09-033 Rev.: 1
Description(:+ = #): Assembly for ADV05-22058A ®1.13 Black Manufacturing(#: ) : N/A
1.Inspectiont Item : Dimension/Function (#%5 0 : = /7 &) Sample size( ##): 1
No Defect Apparatus Specification(:t1:)- Photo 1 Inspection Record Sudament
CR|MA |MI (%% %) NO1 | NO2 | NO3 | NO4 | NO5 | 505
s I 1 1360 £4 mm (356~364) 358 OK
1 Vv o 2 |31+£1mm (30~32) 31.01 OK
“ 3 |22+1mm (21~23) 22.02 OK
2.Inspection ltem : Appearance(# = p : ) Apparatus : Visual (iz|Sample Size(3 # #) :
RE PR
No CRDI\eAf:c,\tm Specification(:.1)- Photo _ 2 gg No (=g D,;jfctMl Specification(:L1) - Photo gg
4 7 /IPEX 2 6 3Fsld ~ v a0
h ol T e L o
1 \ FEB® £ 9 vgi\iibof\z_{#;,“&} LEF o
) v P2V o HF SN R 10 v PARZ @ L8~ 284 0. 2mm
T4 LR MR R RG22 LE
3|V FF G AR R~ A o 11 V |IPEX Cable ---Black
al vl [rvapmea 292 2. 12 V |4 2 /IPEX & 6 g o~ B oo
5 Vv FAlR <12 &R o 13 V |4 20 RRASFRRRET LFe
6 V |4 H 27 870 BuniF 2 4 s~ F 1 oo 14 Vv PR AT F A G S
FOA L E TR EERER Y e d % % % & JF Bk 7 Double-Faced
’ VI emaarnm- 15 V ITape 10%10mm - e 2 # g3 (e 45 o
8 V % BAEFE ) N R RIE D o 16 V |¢ 35g 7 T iesk -

Description(zi.p? ):

HELBEL R P ot NO:1~16

o

LR fp? EARSTE €% 745 o (EFA QC-C0192).
Photo_1_ Photo 2
(D Main am;(q; - 36014
—T— <]
b I O N R
o ' L\% @ IPEX Cable Length is 360mm - Black
o L I RN RT3
1 |First Issued(#7i£ =)
Proposer: QA Approval: PM Approval: Customer Confirmation:
(¥ 3+) (QA 31E) (PM #::2) (% * FEi2)

Flow(it % if42): 1.¢ 3+ >QA f 2] &P s —PM Prit—d PM G52 & 5 (300 i b )i

240 & E A

Form No. : P7-RD-011-020

Rev. - A

FERDRELEH T S REROPM A 3 (0 R B ) -

Fﬁ\la,ﬁqﬁﬂ jTF @Fﬁ![iiﬁzﬁlﬁ: |=S-< 1
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SmartAnt Telecom Co.,Ltd

Environment-Related Substances Report

Product Description : Ant 2.4/5G ¢1.13 360/580MM(B)IPEX OF M1
SmartAnt P/N : ADV05-22058A
Customer P/N :

2009/4/9



*

0 smart kAL R P
SmartAnt Telecom Co.,Ltd.
ENVIRONMENT-RELATED SUBSTANCES TO BE CONTROLLED-ADV05-22058A
Ite Test Item(Cr6+,Hg,Pb,PBBs,PBBEsS<1000ppm,Cd<100ppm) Pass /
m Report No. Fail
Cd Pb Hg CrVI | PBBs |PBDEs
Sheath / Gray N.D N.D N.D N.D N.D N.D |CE/2007/A4663 Pass
«» [01.13 Cable |Sheath / Black N.D N.D N.D N.D N.D N.D |CE/2008/B1636 Pass
1 ‘qc: Black & |Outer Conductor N.D N.D N.D |Negatuve| -—- —-  |CE/2008/B1640 Pass
5 Gray Insulation N.D N.D N.D N.D N.D N.D |CE/2008/B1639 Pass
g— Inner Conductor N.D N.D N.D |Negatuve| --- - |CE/2008/B1641 Pass
8 LPEX Housing-Black N.D 23 N.D N.D N.D N.D |CE/2008/31207 Pass
2| Coetact N.D 20 N.D N.D N.D N.D |CE/2008/31217 Pass
c | Connector
s Ground Contact N.D 17 N.D N.D N.D N.D |CE/2008/31216 Pass
3| ¢ SUS BEND PLANT N.D N.D N.D |Negatuve| N.D N.D |CE/2009/10355A Pass
4 | < Solder Wire N.D 242 N.D N.D N.D N.D |CE/2008/32645 Pass
5 Double-Faced Tape N.D N.D N.D N.D N.D N.D |CE/2007/91193 Pass
FRE Y N.D 20 N.D N.D N.D N.D  |CE/2008/32428 Pass
6 | & | caron&Box |- N.D 21 N.D N.D N.D ND |CE/2008/32427 Pass
o [15E N.D N.D N.D N.D N.D N.D  |KE/2008/32592 CE/2008/22385 | Pass
& L N.D N.D N.D N.D N.D N.D  |cE/2008/12889 CE/2008/77012| Pass
7 PE Bag N.D N.D N.D N.D N.D N.D |CE/2008/71425 Pass
Remarks:

ND = Not Detected ; "---" = Not Conducted;Negative=Absence of Cr(VI)coating/surface layer




Test Repoﬂ No.: CE/200TIA4563  Date: 200710731 Page < 1¢f§

LANTERHABDLSTRIAL CO VT8 e
Foid, NG 92, SHING TEH RE:, SAN CHUNG CITY, TAIPEL TAIWAN

The following sample{s] wasiwere submitted and ¥dentified byfon behalf of the clientas :

Sample Description : KHOXA2AWG-SB-TA. KHOX-20AWG-SB.TA,
KHCX-35AWG-3B-TA

Stylefitam No. : KHOX-32AWG-SB-TA. KHOX-30AWG-8B-TA,
KHCX-35AWGSB-TA

Oiher info, : SHAY JACKET

Sarmple Hetelving Date : 20071622

Testing Period : 200THZ2 TG 20071073

Test Requested H in accordance with the HolS Directive 200279500 and s
amendment directives,

Test Method t, Withreference to IEC 62321, Bd 1 111/B4/C0V

Procadures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

{11 Determination of Cadmium by ICP-AES.

{21 Determination of Lead by ICP-AES.

{3} Determination of Mercury by ICP-AES.

{4} Determination of Hexavalent Chromium for non-metallic

samples by UVMis Spectrometry.
(5] Determination of PBE and PBLE by GCMS.

Test Result(s) : Please refer to naxt page(s).

Conclusion : Sased on the performad tests on submitted samples, the test
results are compliant with the limits of RoHS Diractive
20021950EC and its subseguent amendments.

Signed for and on behaif of
5G5S TAIWAN LTD.
Chemical Laboratory - Taipei

Thee content of fhis FDF file is in accordance with the original issued reports for reference only. This Test Repord cannot be reproduced, except in fid,
withowut prios written permission of te Company, Any unauthorized alteration, forgery or falsification of the content or appearance of this repart is unlawiul and
wifnders may be pros i i the fullast exient of the faw,
el TR LIBEITEEE NG EBECY, WA K Foars, WK Industnial Zone, Taped coumty, Talwan.
AR AGRIRIITBOET) WRGALET W BB 00N



Test Report No.:CE/007/A4663 Date:2007/10/31  Page -20f5

LANTERRA INDUSTRIAL CO LTD. WE R e
Foid NO. 82, SHING TEH RD, SAN CHUNG CITY, TAIPEL TAIWAN

Test results by chemical method (Unit motkg)

Method Result RoHS$
Test ltem {s): {Referto) Nod MDL Limit
Cadmeum (Cd) i1 . 2 100
|Lead (Pb} 2l n.d. Z 0
Plercury (Hg) i3 nd 2 T
{Hexavalent Chromium GVl by alkaine 4] nd 2 i
exiraction
Sum of PBBs n.d. - 1000
F‘-§ﬁﬁﬁbfaf'¥‘l§3§}§pb&ﬁ}'f n.d. z -
|Dibromobiphenyl nd & -
Tribmomotphenyt ad. o -
Terabromobipheny .. & -
entabromobinhenyl nd 3 =
Hexabromobiphanyl nd. & -
1'}-\,:,;“ ornainheny fnd & -
Detabromabiphany n.d. 5 -
Manabromabiphamd .. 5 -
Decabromobipheny! r.d. 5 -
Sum of PBDEs {Mono to Nonaj {Note 4} (5] n.d. - 1200
Monobromobipheny! ether n.d. 5 -
Dibromobiphenyl ether .. 5 -
Tribromohiphenyl ether n.d. 5 -
Tetrabromobiphanyd ether n.d. 5 -
Pentabromobiphenyl ether n.d. 5 -
Hexabromobiphemy ether r.d. 5 -
Hepiabromobipheny! ether .. 5 -
Oetabramobiphenyl ether rn.d. 5 -
Monabromabipheny! ether n.d. 5 -
Decabromobipheny ether n.d. 5 -
Sum of PBDEs {Mono to Deca) n.d. - -
N : GRAY PLASTIC JACKET
Mote @ 1. mgikg = ppm

1

2 nd. = Mot Detected

2. MDL = Method Detection Limit

4. According to 2005/M7/EC DecaBDE is exempt.
£ " = Not Regulated

The content of this FOF file & in scoordance with the originat issusd reports for reference only. This Test Report cannol be repeoduced, exoept in Bl
withioet prior wriiten permission of the Company, Any unautherized alteration, forgery or falsification of the content or appearance of this report is unlawdul and
offeryders may be pmewle to the fullest extent of the law.
S VAR LRATESE | NG G381, W Kong Rpan, Woki inogsiia 2one, Tapel ooundy, Talean.
{BBE-T) TAUEIEIY HEAET) 2R0AI0TT MWLEIR.COMBY



Test Repgr{ No.: CE/2007/A4563 Date -2007/10/31  Page <3 of§

LANTERRA NDUSTRIAL CO. LTD HEEE
F 34, NO. 92, SHING TEH R, BAN CHUNG CITY, TAIPEL TAIWAN

1t These samples wers dissolved totaily by pre-conditioning mathad according to below flow chart.
Crie test mathod exchuded

21 Name of the persenywho made measurement: Troy Chang

3)

i Name of the person in charge of measurement. Cherma Kung

§ Cutting 7 Preparation E

i Sampie Measurement E
H crt
Pb-Cd g
k F K.
Acid dig;asti{zﬁ E:“f suitahle acd orowave tioey with A i £
depended on differant sampe k il A'éd as;;lg'xegmais amaunt of
material (as below table) HNOSHCIHF digestion reagent
' , I
ritration Heat to appropriate
temperature o extract
: Hesidue l
Soiution
Conl, filter digestate
¥ through filter
13 Alkali Fusion 3
21 HClHo dissalve
_¥ Add diphenyl-carbazide for
ICP-AES
color development
Sample Material Digestion Acid ¥
Steel, copper, aluminum, solder Agua regia, HNO;, HCEL HE, HaD, measure the absorbance
Slass HNCI/HF at 540 pm by LV-VIS
Gold, platinum, palladium, ceramic | Aqua rega
Silver HND;
Plastic H: 30, HeCo, HNO,, HEI
Others Any acid to total digestion

The content of this POF file is in accordance with the original issued reports for reference anly. This Test Report cannot be reproduced, except in full,
witheut prior written permission of the Company, Any unsuthcrized alteration, forgery or falsification of the content or appearance of this report is unlawful and
oftenders may be prose o the fullest extent of the law.
G ERARY LR RO 1BE, WU Murng Soo, Wkl ndustrial 2one, Tapel dourdy. Tehean,
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Test Report No.: CE/2007/A4863 Date 2007110131 Page -4 f5

LANTERRA INDUSTRIAL T LTD HIGEaE e
F. 14, NO. 92, SHING TEH RD, SAN CHUNG CITY, TAIPEL TANWAN

PBB/PBDE analytical FLOW CHART

First testing process oo >

: iple
Optional Screen process i Sampl

Confirmation process e *

Sampe prefreatiment

iiii.ii}“iil..‘i‘.'ﬁii
Ed

L]
Scresn analysis *
#®

iiiitiiillﬂllllil!!!lill

LR

¥
Sample exiraction/
Soxhist method

i

¥
Concentrate/Dilute
Extracted solution

I
¥
Filter
i
v
Analysis by GO/RG

i
¥

[ lssue Repont

The nortent of this POF file is in accordance with the orginal ssued repods for reference only. This Test Report cannot be reproduced, sxeept in full,
witheet prior weritten peemission of fe Company. Sny unautherized alteration, fergery or faisification of the content or appearance of this report is unlawdul and
offenders ray be prose o the fullest axtent of the law.
TR TAIIAN LETET 1 NIO. 15841, Wiu King Roas, Wuky indusirial Zone, Talpel coumly. Talwan.
HABEX 22903050 NESE-2 2200-2257 manLsgs oo by




No. CER2007/A4863  Date 20071103 Page ‘bolb
Test Report g

LA?\[ ERRA INDUSTRIAL COLLTD. L
14, NO. S92, SHING TER RO, SAN CHUNG CITY, TAIPE], TAIWAN
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Test Report No.: CE/2007/A4664 Date: 2007110120 Page :10of4

LANTERRA INDUSTRIALCC LTD TR EE R
Foid, NGO 92 SHING TER RD. SAN CHUNG CITY. TAIPEL TARVAN

The following sample(s) was/were submitled and identified byfon behalf of the client as:

Sample Descrption : KHOX-ZZAWG-5B-TA, KHOX-20AWG-88-TA,
KHOX-35AWG-BB-TA

Styleditem No. : KHOX-32AWG-SB-TA, KHOXC30AWG-58-T4,
KHCX-38AWG-EB-TA

ther nfo : SILVER COLOREDMETAL FOIL

Sample Receiving Date : 2o07HE22

Testing Pernd : 200710022 TC 260710429

Test Requesied : in gccordance with the RoHS Directive 2002/95EC, andits
amendment diechive

Test Method : With reference to IEC 62321, Ed.1 1118400V

Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

1} Determinaticn of Cadmium by [CP-AES.

i2} Determination of Lead by ICF-AES.

31 Determination of Mercury by ICP-AES.

14} Determination of Hexava emt Chromium for metalic samples
by Spot test ! Colorimetric Method.

Test Result{s) : Please refer to naxd page(s).

Conclusion : Hased an the parformed tests on submittad samples, the test

resuits are compliant with the limits of HoHS Directive

200295 EC and ds subseguent amendments.
Nicole Chien / Supervisor

Signed for and on behalf of
SGS TAIWAN LTD,
Chemical Laboratory - Taipei

Thie content of s POF file is in ascordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior writen permission of the Company. fny unaithorized slieration, forgery or faisification of e content or appearance of iz report s undaedul and
cfenders rmay be prose ouhTi $or e fullest extent of the law.
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Test Re in’! No : CER2007/84864  Date 2007110429 Page ~2ci4

LANTERRA INDUSTRIAL CCLTD PO HER R
F. o4, MO 92, SHING TEH RD  BAN CHURG CITY, TAIPEL TAIWAN

Test results by chemical method (Unit moflg)

Method Result RoHS
Test em {sh: {Refer ta) o] MDL Limnit
Catmam (Cd) (1} nd. 2 o
{Cead (FL; 2) 11 2 000
Mercury {Hol (3% n.d. 2 00a
Hexavalent Chronmum Gr 1) by Spot test 1 {4} Negative See MNote d #
bosiing water extiaction
IESTPART RIPTION:
RO : SEVER COLORED METAL

MNote © 1omgkg = pom
£ = Mot Detected
& WDL = Method Detection Linst

4. Spottest
MNegative = Absence of SVl coating ! surface layer,
Positive = Prasance of Cr{Vl) coating / surface layer,
{The tested sample should ke further verfied by bolling-water-extraction method if the
spot test result cannot be confirmed }
Boiling-water-extraction:
Negative = Alsence of Cr{Vl) coating / surface layer.
Positive = Prasance of Gr{Vl1 coating / surface layer;
the detected concentration in boiling-water-extraction solution is equal or grester
than 0.02 mgfkg with 50 cm® sample surface area.

5. # = Pasitive indicates the presence of Cri'V1h on the tested areas
and result be regarded as not comply with BeHS requirement.
Megative indicates the absence of TriVl} on the tested areas and result be regarded
as comply with RoHS requirament.

Thiee et of this POF file is in aoctedance with the odiginal issued veports for reference onldy. This Test Peport cannst be reprodiosd, sxcept in full,
witheurt prior weitten permission of the Company, Any unauthorized alteration, forgery or faisification of the content or appearance of Byis report s unlawdul and
affersders iy be proseoubid fo e hillest wotent of e lav.
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Test Report

CANTERRA INDUSTRIAL CO . LTD.
F. A4, NG 92, BHING TEH RD., S5AN CHUNG CiTY, TAIFEL TAIWAN

No. : CEZ007/A4564  Date 200710120 Page “3ofd

e iE

11 These samples were dissolved tolady by pre-conditioning method according to below flow chart,
B+ test method excluded >

2} MNameof the person who made measurement: Troy Chang

3} Name of the persen in charge of measwrement: Chenyu Kung

E Cutting / Preparation |

:

| Sample Measurement |

crtt
Pb-Cd Hg
r ¥ L
Acid digestion by suitable acd Wherowave digestion with Add aporondiat tof
depended on different sampie . “ o af};j Opfiee ameum o
material (as below table) HNOy/HCIHF digestion reagent
v , .
Filtration Heat to appropriate
+ temperature 1o extract
e Residue i
Seiudion
Cool, filter digestate
x throwgh fiter
13 Alkal Fusion 3
2y HCito dissolve
4 Add diphenyvi-carbazide for
ICP-AES
color development
Sample Material Digestion Acid ¥

Steel, copper, aluminum, sclder

Agqua regea, HNOC:, HCE HF, H2O:

measure the absorbance
at 540 nm by LV-VIS

Glaszs HMOHF

Gald, platinum, palladium, ceranic | Aqua regia

Sikver HMNO,

Plastic Ha 30, HaCa HNG, HEI
Others Arvy acid to total digestion

Thie comtent of this POF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

witheut prior written permission of the Company, Any unauthorized alteration, foegery or faisification of the content or appearance of this report is undawful and
offerders may be pmemﬁqﬂ to the fullest extent of the law.



Test Report No.: CE/2007/24664 Date :2007/10/29  Page 4074

LANTERRA INDUSTRIAL GO LTD. HanpraE
Fodd, MO 92 SHING TEH R, SAN CHUNG CITY. TAIPEL TAIWAN

The content of this. RDF file s in acoordance with the originat m:l reports mmm&e anly This Test Report cannol be reproduced, except in full,

without prior writen peemission of e Company: finy unauth; b 51 ication of the content or appearance of this report % enlawil snd

offenders rmay be pmawﬁT b the fullest extent of the law.
: i
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Noo- CEZOOT/A4EGE Date - 2007112 Fage - lof b
Test Report g

LANTERRA NDUSTRIAL GO LTD HEAE IR
F. 14, NO. 92, SHING TEH RD, 5AN CHUNG CITY, TAIPEL TAIWAN

The following sample(s) wasiwere submitted and identified bylon behalf of the client as

Sample Description : KHOX-3ZAWG-5B-TA KHOK-20AWE-5858-TA,
HHOX-35AWG-5B-TA

Styderitem No : KHOX-32AWG-SB-TA KHOX-30AWG58-TA,
KHCX-36AWG-8B-TA

Oither Enfo. : TRANSPARENT PLASTIC

Sarmple Receiving Date : 2007022

Testing Period : 20072270 20071028

Test Requested : in accordance with the RoHS Directive JO02/P5EC, and its
amendment directives,

Test Method : With reference to IEC 62321, Ed.1 111/54/CDV

Procedures for the Determination of Levels of Regulated
Substances in Electrotechnical Products.

i1y Determination of Cadmium by ICP-AES.

i2} Determination of Lead by ICP-AES.

(31 Determination of Mercury by ICP-AES.

4}y Detemmination of Hexavalent Chromium for non-metallic
samples by UVNVis Spectrometny.

(51 Determination of PEB and PBLE by GCIME.

Test Result]s) : Pleasze refer to next pagels).

Conclusion : Based on the performed tests on submitted samples, the test
results are compliant with the limits of RokS Directive
Z00ZGSIEC and its subseguent amendments.

Chenyu Kung / Dpe Manager
Signed for and on behalf of

SGS TAIWAN LTD.

Chemical Laboratory ~ Taipel

The conkent of this POF file is in sccordance with the original issued reports for reference only. This Test Report cannot be reprodused, except in full,
wittheat prior weitten permission of the Company, Any unauthorized alteration, forgery or faisification of the content or appearance of this report is unlanful and
et roay be prosscbyd tootke hilest sxdent of the lawe

B TAAE Lum‘au'n‘:ﬁm N 1551, Wy Rung Koo, Wkl industrial 2one, Tapsl sourdy, Talean.

SRR omim WRRF PIRARTET  sanar £t reen he



Test Report No.: CE/2007/A4665 Date - 200710423 Page :20f§

CANTERRA INDUSTRIAL CO, LTD e
B4, NO. 92, BHING TEH RD., SAN CHUNG CITY, TAIPEL TAIWAN

Test results by chemical method (Unt mo'ks)

Method Result RoHs

Test ltom {s}: (Refer to) Mo 1 MOL Limit
Cadmium (Cd) T n.d., p] 00
Lead (Pl 2 nd. 2 00
Wercury (Hg) &) nd P i
Hexavalent Chromium Cr{V1) by alkaline {41 nd 2 1
extrachon
Sum of PBHs nd . 1000
onobromoDiphery] nd. 3 -
Dibromobiphenyl n.d. 5 -
1 nhromciiphany nil < -
?&tsaimmsbs;:s%‘xaﬁyi n.d. & -
[Pentabromotnphenyl n.d. g T -
Hexabromobipheny! . o -
Haptabromobipheny! n.d. 5 -
Cetabromobiphenyd nd. 5 -
Monabromabiphanyl n.d. 5 -
-Decabrr::mrabipl'%myé nd. 5 -
Sum of PBDEs (Mono to Nona} {Note 4) i5] n.d - 1000
Monobromobipheny! ether n.d. 5 -
Dibromobiphenyl ather nd. 5 -
Tribromolphenyl ether n.d. 5 -
Tetrabromobipheny! ether n.d. 5 -
Fentabromobiphanyl ether nd. 5 -
Haxabromobipheny! ether n.d. 5 -
Heptabromobipheny! ether n.d. 5 -
Cectabromobipheny] ether nd. 5 -
Nonabromabiphenyl ether nd. 5 -
Eecabromobipher@y% ethar n.d. 5 -
Sum of PBDEs (Mono to Deca) n.d. - -
IEST PART DESCRIPTION:
MO : TRAMNSFARENT PLASTIC

Mote : 1. mgfg = ppm
2. n.d. = Not Detected
3. MEL = Mathod Detection Limit
4. According to 20057 17/EC DecaBDE is exemipt.
c

s

5 " = Not Regulated

Thee conbent of this POF file is in acoordance with the orginal ssued reports for reference only. This Test Report cannot be repeoduced, sxcept in full,
withaat prior written peemission of e Company, Sny unautherized alieration, forgery or faisification of the content or appearance of this report is unlawhl and
offenders may b prose b thie fullast exdent of the law.
T TAGIAN LIWETED P NO. Y581, Wi King Road Wuky indushial Zore, Taipel courly. Talwan.
HRBE- IRIRIN5T HEIE-N} 2200-2057  RwLeg6 D by
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Test Repoﬂ No.: CEf2007/A4665 Date - 2007/10/29  Page 2 0f§

LANTERRA INDUSTRIAL CO, LTR iR
F. 44, NO. 92, SHING TEH RD, SAN CHUNG CITY, TAIPEL TARVAN

i} These samples were dissoived totally by pre-conditioning method according 1o below flow chart
CCibrtestmethed excluded

21 Mame of the person who made measurement: Troy Chang

31 Name of the person reharge of measurersent Chenyu Kung

§ Cutting / Preparation

¢

| SampleMeasurement |
H Crs”
Pb-Cd b
F s 4 r
Agid digestion by suitable acid Wherowave digestion with ; .-
depended on different sample ! dg Add a;:s;:m;matfa amount o
material {as below iable) HNOZ/HCIHF digestion reagent
k F
Fittration Heat to appropriate
] temperature fo extract
. Residus i
Soiution
Cool, filter digestate
¥ throuch filter
13 Alkali Fusion 3
23 HClHo dissolve
Y. Add diphenyl-carbazide for
{ ICP-AES |
color development
Sample Material Digestion Acid ¥
Steel, copper, aluminum, solder Agua regia, HNG;, HC HF HyD: measure the abserbance
Class HMNOLHF at 540 nm by UV-WIS
Gold, platinum, palladium, ceramie | Aqua rega
Siver HNG:
Plastic Ha S0y, HoDe, HNG,, HCI
Others Any acid 1o tolal digestion

The cortent of this POF file s in accordance with the orginal issued seports for reference only. This Test Report cannmt be reproduced, except in full,
without prior weitten permission of the Company, Any unsuthorizad alteration, forgery or faisification of the condent or appearance of this report s unlawiul and
offenders may be prose o the fullest extent of the law
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Test Report No.: CER00T/A4665 Date: 200711029 Page ~4of§

LANTERRA INDUSTRIAL CC L LTD PR R
F., NOL 92, SHING TEH RD., SAN CHUNG CITY, TAIPEL TAIWAN

FEB/PBDE analytical FLOW CHART

First testng protess. e e

Sampls
Optional Screen process s P

Confirmation process e i

Sampie pretreatiment

!!!!i!!!!allll'l!"l'lﬂ‘

Seres anaivais

Ty

, :
1K)lili§-i‘iiliiiiiliii
¥
Sample exiractiond
Soxhlet methad
i
¥
Concentrate/Dilute
Extracted solution
i
R
Filter
i
¥
Anaiysis by GO/NGS
i
¥

I issue Report I

The content of s POF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, sxoept in full,
without prior written permission of the Company, Any unsuthorized slferation, forgery or faisification of the content or appearance of Bis report is uriswlul and
olfenders ray be prose S v fulbest eoctent of the Lawe.
B TAA LIITED N 1361, W Kung Road Wuku indusinial Zone, TApRl county, Tawan.
HE6E.2) 22000E3E HEIE-2) 2803237 Wi 5gE.0om bR



Test Report No.: CE/2007/Ad665 Date: 2007/10/29  Page 5 off

CANTERRA INDUSTRIELCG, LTD R
FoH, NGO B2, SHING TEH RD, SAN CHUNG CETY, TAIPEL TAIWAN

The contert of iis POF e js in atoordance with the ongma suerd reports for ﬂfarem:a anly This Test Repont cannot be reproduced, except in full,
without prior withen permiission of the Company. Any unauthorized alteration, foegery or faisification of the content or appearance of this report is unlawiul and
offenders may be prosec bgﬁummteutmidmfaw . . )
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Nog. ( CER2007/846668  Date- 2007108 Page iofd
Test Report g

LANTERRANNDUSTRIAR COLTDE SR R R
Foid, ND. 592, SHING TEH RD., SAN CHUNG CITY. TAIPEL TAIWAN

The following sample(s) washwere submitted and identified bylon behaif of the client as

Sarrple Description : KHOX-3ZAWGE-5B-TA, KHOX-30AWGE-58-TA,
KHCX-35AWG-SB-TA

Stdaditem No. : KHOX-32AWG-SB-TA, KHOX-30AWG-88-TA,
HHOX-38AWGSEBTA

Ohhet info, : SHVER COLORED METAL WIRE

Sample Receiving Date : 20071022

Tesling Period : 2007022 TO 26071028

Test Rg{igggtgﬁ : iraccordance with f}}'& RoHS Directive 2002/95EC, and its
amendment directive

Test Method : With reference to IEC 62321, B4 1 1115400V

Procedures for the Determination of Levels of Hegulated
Substances in Electrotechnical Products.
{1} Determination of Cadmium by [ICP-AES.
2} Determination of Lead by ICF-AES.
{3} Determination of Mercury by ICP-AES.
4y Determination of Hexavalent Chromium for metalic samples
by Spot test ! Colarimetric Method,

Test Result{s} : Please refer to next page(s).

Conclusion : Based on the performed tests on submitted samples, the test

rasuits are compliant with the limits of RoHS Directive
M WL M}‘ﬁ—

2002/95/EC and its subsequent amendments.
Nicole Chien [ Supervisor

Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

The cortent of (s POF fle is in sccordance with the original issued reports for referance only. This Test Report cannot be reproduced, except in full,
witfrout prior written permission of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this report is unlawiul and
witmnders may be prosecuiyd toothe fillest exbent of the law,
B RS LT {0, 12’»&4 WU Rung Snad WKl indusiial Zone, Taipel courey. Yalean.
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